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Product approval List (2024)  
ANTIBIOTICS 

 
Composition  

Amoxycillin 200 mg + Clavulanate  28.5 mg Dispersible  Tablet 
Amoxycillin 250 mg + Potassium Clavulanate 125 mg Tablet 
Amoxycillin  250  mg+  Cloxacillin-250  mg    +  Lactobacillus  2.5  Billion 
Amoxycillin 250/500 mg Capsule 
Amoxycillin 250/500 mg Dispersible Tablet 
Amoxycillin 500 mg + Potassium Clavulanate 125 mg Tablet 
Amoxycillin 875 mg + Potassium Clavulanate 125 mg  Tablet 
Ampicillin 250 mg + Dicloxacillin 250 mg Capsule 
Ampicillin 250/500 mg Capsule 
Azithromycin 250/500 mg + Lacto Bacillus Spores 60 million Spores Tablet 
Azithromycin 250/500 mg Tablet 
Cefaclor-250/500 mg Capsule 
Cefadroxil 250 mg Dispersible Tablet 
Cefadroxil 500 mg Tablet 
Cefdinir 300 mg Capsule 
Cefixime  200 mg  + Dicloxacillin Sodium 500 mg (XR) Tablet 
Cefixime  200 mg + Potassium Clavulanate 125 mg Tablet 
Cefixime 100 mg  + Potassium Clavulanate  62.5 mg Tablet 
Cefixime 100/200/400 mg (Dispersible) Tablet 
Cefixime 200 mg  + Sulbactam 150 mg Tablet 
Cefixime 200 mg + Lactic Acid Bacillus 2.5 billion Tablet 
Cefixime 200mg + Ofloxacin 200mg + Lactic Acid Bacillus 60million Tablet 
Cefixime 200/400 mg + Ofloxacin 200/400 mg Table 
Cefixime 400 mg + Moxifloxacin 400 mg  Tablet 
Cefixime 50/100/200/400 mg (Film Coated) Tablet 
Cefpodoxime  100 mg + Pot. Clavulanate   62.50 mg 
Cefpodoxime 200 mg + Ofloxacin 200 mg Tablet 
Cefpodoxime 50 mg  + Pot. Clavulanate  31.25 mg 
Cefpodoxime 50/100/200 mg (Dispersible) Tablet 
Cefpodoxime Proxetil 100/200 mg (Film Coated) Tablet 
Cefpodoxime  Proxetil-  50/100/200 mg + Potassium  Clavulanate 
Cefuroxime Axetil  250/500 mg + Pot. Clavulanate  125 mg Tablet 
Cefuroxime Axetil 250/500 mg Tablet 
Cephalexin 250/500 mg Capsule 
Chloramphenicol 250/500 mg Capsule 
Ciprofloxacin 250/500 mg Tablet 
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Ciprofloxacin 500 mg + Tinidazole 600 mg Tablet 
 
 
Clarithromycin 250/500 mg Tablet 
Clindamycin Hydrochloride 150/300 mg Capsule 
Cloxacillin Sodium 250/500 mg Tablet 
CloxacilIn 250/500 mg Capsule 
Dicloxacillin 250/500 mg Capsule 
Doxycycline 100mg with Lactic acid bacillus Capsule 
Erythromycin 250/500 mg Tablet 
Faropenem 200/300 mg (ER) Tablet 
Gemifloxacin Mesylate 320 mg Tablets 
Levofloxacin 250 mg + Ornidazole 500 mg Tablet 
Levofloxacin 250/500/750 mg Tablet 
Linezolid 400/600 mg Tablet 
Minocycline Hydrochloride 50/100 mg Capsule 
Moxifloxacin 400 mg Tablet 
Nitrofurantoin 100 mg Tablet 
Ofloxacin 100/200/300/400 mg Tablets 
floxacin 200 mg + Nitazoxanide  500 mg  Tablet 
Ofloxacin 200 mg + Ornidazole 500 mg Tablet 
Ornidazole 500 mg Tablets 
Rifaximin  200/400/550 mg Tablets 
Roxithromycin 150 mg Tablet 
Sultamicillin 375/750 mg Tablet 
Terbinafine 250/500 mg Tablet 
Trimethoprim  160 mg  + Sulfamethoxazole  800 mg Tablet 
  

MUSCULO SKELETAL PRODUCTS 
Aceclofenac 100 mg (Film Coated)/200 mg (SR) Tablet 
Aceclofenac 100 mg + Diacerein 50 mg Tablet 
Aceclofenac 100 mg + Drotaverine 80 mg Tablet 
Aceclofenac 100 mg + Paracetamol 325 mg Tablet 
Aceclofenac 100 mg + Serratiopeptidase 15 mg Tablet 
Aceclofenac 100 mg + Thiocolchicoside 4/8 mg Tablet 
Aceclofenac 100mg+Paracetamol 325mg+Thiocolchicoside4/8mg Tablet 
Aceclofenac 100 mg+Paracetamol 325 mg+Serratiopeptidase 15 mg Tablet 
Aceclofenac 100mg, Paracetamol 325mg & Serratiopeptidase 10mg Tablets 
Aceclofenac 100mg+Paracetamol 325 mg+Chlorzoxazone 250 mg Tablet 
Aceclofenac 200 mg (SR) + Rabeprazole 20 mg Capsule 
Aceclofenac-100 mg  + Tizanidine-2 mg Tablet 
Carisoprodol 350 mg Tablet 
Diclofenac Potassium 100 mg  + Paracetamol 325 mg  + Cetirizine Dihydrochloride  5 mg  + Magnesium 
Trisilicate 100 mg  Tablet 
Diclofenac Potassium 50 mg  + Metaxalone 400 mg Tablet 
Diclofenac Potassium 50 mg + Paracetamol 325 mg + Serratiopeptidase 10 mg Tablet 
Diclofenac Potassium 50 mg + Paracetamol 325 mg Tablet 
Diclofenac Potassium 50 mg + Serratiopeptidase 10 mg Tablet 
Diclofenac Sodium 50 mg  + Thiocolchicoside 4 mg Capsule 
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Diclofenac Sodium 50 mg + Paracetamol 325 mg + Chlorzoxazone 250 mg Tablet 
Drotaverine-40/80 mg Tablet 
Etodolac 300 mg  + Thiocolchicoside  4/8 mg Tablet 
Etodolac 400 mg + Thiocolchicoside 4 mg Tablet 
 
 
Etodolac 400/600 mg Tablet 
Etoricoxib 60 mg  + Thiocholchicoside  4/8 mg Tablet 
Etoricoxib 60 mg + Paracetamol 325 mg Tablet 
Etoricoxib 60/90/120 mg Tablet 
Glucosamine Sulfate 250/500mg + Chondroitin Sulfate 200/400 mg Capsule 
Glucosamine Sulfate 750 mg + MSM 250 mg + Diacerein 50 mg Tablets 
Ibuprofen-200/400/600 mg Tablet 
Ketoprofen  50 mg  + Thiocolchicoside  4 mg Tablet 
Ketorolac Tromethamine 10 mg Tablet 
Leflunomide 10/20 mg Tablet 
Lornoxicam  8/16 mg (SR) Tablet 
Lornoxicam 8 mg + Paracetamol 325 mg Tablet 
Lornoxicam 8 mg + Thiocolchicoside 4 mg  Tablets 
Naproxen 250/500 mg  Tablets 
Nefopam Hcl 30 mg Tablet 
Nimesulide 100 mg (Mouth Dissolving) Tablet 
Nimesulide 100 mg + Paracetamol 325 mg Tablet 
Nimesulide 100 mg + Serratiopeptidase  15mg Tablets 
Oxaceprol 200 mg Capsule 
Paracetamol 500/650/1000 mg Dispersible  Tablet 
Piroxicam 20 mg Dispersible  Tablet 
Raloxifene Hydrochloride 60 mg Tablet 
Serratiopeptidase 10 mg Tablet 
Tapentadol 125 mg + Carisoprodol 100 mg Tablet 
Tapentadol Hydrochloride 50/75/100 mg Tablet 
Thiocholchicoside  4/8 mg Capsule 
Tolfenamic Acid 200 mg Capsule 
Tolperisone Hydrochloride 150 mg + Diclofenac Sodium 50 mg Tablet 
Tolperisone Hydrochloride 150 mg + Paracetamol 325 mg Tablet 
Tolperisone Hydrochloride 150/450 mg (SR) Tablet 
Trypsin 48 mg + Bromelain 90 mg + Rutoside 100 mg + Diclofenac Sodium 50 mg Tablet 
Trypsin 48/96 mg + Bromelain 90/180 mg + Rutoside 100/200 mg Tablet 
Trypsin-Chymotrypsin 100,000 Armour Units Tablets 
  

ANTIALLERGICS, ANTICOLD VASODILATORS 
Acebrophylline 100 mg Capsule 
Acebrophylline-200 mg (SR)+Fexofenadine-120 mg Montelukast Sodium-10 mg Tablet 
Cetirizine 10mg Tablet 
Desloratadine 10 mg + Montelukast 10 mg  Tablets 
Desloratadine 5 mg + Montelukast 10 mg Tablet 
Desloratadine 5 mg Tablet 
Dexamethasone 0.5 mg Tablet 
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Doxofylline 400 mg + Ambroxol HCl 30 mg Tablet 
Doxofylline 400 mg + Montelukast Sodium 10 mg Tablet 
Doxofylline 400 mg Tablet 
Ebastine 10 mg + Phenylephrine 10 mg  Tablets 
Ebastine Hydrochloride 10/20 mg Tablet 
Fexofenadine 120 mg + Montelukast 10 mg Tablet 
Fexofenadine Hydrochloride 120/180 mg Tablet 
Fluconazole  150 mg  Tablets 
 
 
Levocetirizine   5 / 10 mg  Tablets 
Levocetirizine 2.5/5 mg + Montelukast 5/10 mg Tablet 
Levocetirizine 5 mg + Ambroxol 60 mg Tablets 
Levocetirizine 5 mg + Ambroxol Hydrochloride 75 mg (SR) Tablet 
Loratadine 10 mg Tablet 
Montelukast Sodium 5/10 mg Tablet 
Ibuprofen-200/400/600 mg Tablet 
Olopatadine 5mg + Ambroxol 30 mg Tablets 
Olopatadine HCl 5 mg Tablet 
Trihexyphenidyl Hydrochloride 2 mg Tablet 
Voriconazole 200 mg  Tablets 
  

GASTROENTEROLOGY/ALIMENTARY PRODUCTS 
Acotiamide 100 mg Tablet 
Diclofenac sodium 100 mg with Rabeprazole Sodium 20 mg Capsule 
Esomeprazole 40 mg + Domperidone 30 mg (SR) Capsule 
Esomeprazole 40 mg + Levosulpiride 75 mg (SR) Capsule 
Esomeprazole 40 mg Tablet 
Lansoprazole 30 mg Capsule 
Levosulpiride 25 mg Tablet 
Mesalamine 400/800/1200 mg USP Tablet 
Omeprazole 20 mg + Domperidone 10 mg Capsule 
Omeprazole 20 mg Capsule 
Pantoprazole 40 mg + Domperidone 30 mg (SR) Capsule 
Pantoprazole 40 mg + Itopride 150 mg Capsule 
Pantoprazole 40 mg + Levosulpiride 75 mg (SR) Capsule 
Pantoprazole 40 mg Tablet 
Pantoprazole 40mg + Domperidone 10 mg Tablet 
Pantoprazole Sodium  40 mg   (ER) + Cinitapride (SR)  3 mg Capsule 
Rabeprazole (EC)  20 mg  + Aceclofenac Sodium (SR) 100 mg Capsule 
Rabeprazole 20 mg + Domperidone 30 mg (SR) Capsule 
Rabeprazole 20 mg + Itopride 150 mg (SR ) Capsule 
Rabeprazole 20 mg + Levosulpiride 75 mg  (SR) Capsule 
Rabeprazole Sodium 20 mg Tablet 
Rabeprazole Sodium 20mg + Domperidone 10 mg Tablet 
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ANTISPASMODIC 
Dicyclomine HCl 20 mg + Mefenamic Acid 250 mg  Tablets 
Eperisone HCl 50 mg + Paracetamol 325 mg Tablets 
  

CENTRAL NERVOUS SYSTEM & PSYCHIATRY PRODUCT 
Amisulpride 50/100/200 mg Tablet 
Amitriptyline 10/25 mg Tablet 
Aripiprazole  10/15/20 mg  Tablet 
Brivaracetam 50 mg Tablet 
Bupropion Hcl  150 mg  (ER)  Tablet 
Buspirone Hydrochloride 5/10 mg Tablet 
Carbamazepine Prolonged Release  100/200/400 mg Tablet 
Citicoline Sodium 500 mg + Piracetam 400/800 mg Tablet 
Citicoline Sodium 500 mg Tablet 
 
Divalproex Sodium (ER)  250 mg  Tablet 
Donepezil Hcl 5/10 mg  Tablet 
Dosulepin Hcl -25/50/75  mg Tablet 
Duloxetine Gastro Resistant    20/30/40 mg  Tablet 
Escitalopram 10 mg Tablet 
Flunarizine Dihydrochloride  5/10 mg Tablet 
Fluoxetine-10/20 mg Capsule 
Flupentixol 0.5 mg  &  Melitracen 10 mg Tablet 
Gabapentin 100/300/400/600/800 mg Tablet 
Gabapentin 300 mg & Methylcobalamin 500 mcg Tablet 
Gabapentin 300 mg + Methylcobalamin 750 mcg Capsule 
Gabapentin 400 mg + Nortriptyline Hydrochloride 10mg  Tablets 
Haloperidol  1.5/5/10 mg  Tablet 
Lamotrigine 50/100 mg Tablet 
Levetiracetam 250 /500 /750/1000 mg (SR)  Tablet 
Levodopa 100 mg + Carbidopa 25 mg Tablet 
Levosulpiride 50 mg Tablets 
Memantine Hydrochloride 10 mg Tablet 
Methylcobalamin 1000 mcg +  Alpha Lipoic acid 200 mg + Pyridoxine HCl 3 mg + Folic Acid 1.5 mg +  
inositol 100 mg + benfotiamine 100 mg Capsule 
Methylcobalamin 1500 mcg + Vitamin B6 20mg + Folic Acid 5 mg Tablets 
Methylcobalamin 1500 mcg + Pyridoxine  20 mg + Folic Acid 5 mg Tablet 
Methylcobalamin 1500 mcg + Alpha Lipoic Acid 100 mg + Thiamine HCl 10 mg + Folic Acid 1.5 mg + 
Vitamin B6  3 mg Tablet 
Methylcobalamin 1500mcg,Alpha Lipoic acid 100mg,Pyridoxine HCl 10mg,Folic Acid 1.5mg,  Capsule 
Methylcobalamin 500 mcg + Gabapentin 100 mg Tablet 
Methylcobalamin 500/1500 mcg Tablet 
Mirtazapine 15/30 mg Tablet 
Nortriptyline 10/25 mg Tablet 
Oxcarbazepine 150/300/450/600 mg Tablet 
Paroxetine  12.5/25 mg  (Prolonged Release) Tablet 
Phenytoin sodium 100 mg Tablet 
Piracetam 400/800 mg Tablet 
Pramipexole Di-hydrochloride   0.375/0.75/1.5/3 mg  Tablet 
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Pregabalin 75 mg  + Nortriptyline Hcl 10 mg + Methylcobalamin  1500 mcg Tablet 
Pregabalin 75 mg & Nortriptyline  Hcl 10 mg Tablets 
Pregabalin 75 mg (SR)+ Methylcobalamin 500/1500 mcg Tablet 
Pregabalin 75 mg + Methylcobalamin 750 mcg Capsule 
Pregabalin 50/75/150/300 mg  Capsules 
Prochlorperazine Maleate 5mg (Mouth Dissolving) Tablet 
Quetiapine Fumarate   50/100 mg  Tablet 
Risperidone 2 mg Tablet 
Risperidone 2/3 mg  & Trihexyphenidyl HCL 2 mg Tablet 
Selegiline 5 mg Tablet 
Sodium Valproate  135 mg  + Valproic Acid  58 mg (200 mg) Tablet 
Sodium Valproate  333 mg  + Valproic Acid  145 mg(500 mg) Tablet 
Sodium Valproate (EC)  100/500 mg  Tablet 
Sodium Valproate 499.5 mg + Valproic Acid 217.5 mg(750 mg) Tablet 
Sodium Valproate 666 mg + Valproic Acid  290 mg(1000 mg) Tablet 
Sumatriptan  25/50/100 mg   Tablet 
Sumatriptan 50 mg  + Naproxen 275 mg Tablet 
 
  

CENTRAL NERVOUS SYSTEM & PSYCHIATRY PRODUCT 
Calcium Carbonate 500 mg with Vitamin D3 250 mcg Tablet 
Ferrous Ascorbate 100mg + Folic Acid 1.5 mg & Zinc 22.5 mg Tablet 
Ferrous Ascorbate 100mg + Folic Acid 1.5 mg Tablet 
Ferrous Bisglycinate 60 mg + Zinc Bisglycinate 15 mg + Folic Acid  1 mg + Methylcobalamin  500 mcg 
Tablet 
Ferrous Sulphate 100 mg  + Folic Acid 0.5 mg Tablet 
Folic Acid 5/10 mg Tablet 
Mefenamic acid 250 mg + Dicyclomine 10 mg Tablet 
Tranexamic Acid 500 mg + Mefenamic Acid 250 mg Tablet 
Tranexamic Acid 500mg + Etamsylate  250mg Tablet  

IMMUNITY 
Zinc Acetate  50 mg  Tablet 
Zinc Sulphate 20/50 mg Tablet 
  

UROLOGY PRODUCTS 
Alfuzosin 10 mg Tablet 
Alfuzosin Hydrochloride 10 mg + Dutasteride 0.5 mg Tablet 
Alfuzosin Hydrochloride 10 mg + Dutasteride 0.5 mg Tablet 
Darifenacin 7.5 mg  (Prolonged Release) Tablet 
Dutasteride  0.5 mg  Capsule 
Flavoxate Hydrochloride 200 mg Tablet 
Mirabegron Prolonged Release 25 / 50 mg Tablet 
Sodium Bicarbonate  500 mg Tablet 
Solifenacin Succinate 5/10 mg Tablet 
Tamsulosin  0.4 mg Tablet 
Tamsulosin 0.4 mg  (Prolonged Release) Capsule 
Tamsulosin 0.4 mg + Dutasteride 0.5 mg Tablet 
Tolterodine Tartrate 1/2 mg  Tablet 
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NEW NODE HANDLINGCARDIOVASCULAR PRODUCTS 
Acarbose 25 mg  + Metformin Hcl  500 mg (ER)  Tablet 
Acarbose 50 mg  + Metformin Hcl (ER) 500 mg Tablet 
Amlodipine 5mg + Perindopril 4 mg Tablets 
Amlodipine Besylate 2.5/5/10 mg   Tablet 
Atenolol 25/50/100 mg Tablet 
Atenolol 50 mg + Amlodipine 5 mg Tablet 
Atorvastatin  10 mg + Clopidogrel  75 mg + Aspirin  75 mg Capsule 
Atorvastatin  20 mg  + Clopidogrel  75 mg  + Aspirin  75 mg Capsule 
Atorvastatin 10 mg  + Aspirin 75/150 Capsule 
Atorvastatin 10 mg + Fenofibrate 160 mg Tablet 
Atorvastatin 10/20/40/80 mg Tablet 
Benidipine 4 mg and 8 mg Tablets 
Candesartan Cilexetil  4/8/16 mg Tablet 
Carvedilol  3.125/6.25/12.5 mg Tablet 
Chlorthalidone 6.25 mg Tablet 
Cilnidipine 5 /10 /20 mg Tablet 
Cilostazol 50/100 mg Tablet 
Clopidogrel 75 + Aspirin 75 mg Capsule 
Clopidogrel 75 mg Tablet 
Digoxin 250 mcg Tablet 
Fenofibrate 145 mg Tablet 
Hydrochlorothiazide 12.5/25 mg Tablet 
Irbesartan 150 mg + Hydrochlorothiazide 12.5 mg Tablet 
Isosorbide Mononitrate 40 mg Tablet 
Labetalol 100 mg Tablet 
Losartan Potassium 25/50 mg Tablet 
Losartan Potassium 50 mg + Amlodipine 5 mg Tablet 
Losartan Potassium 50 mg + Hydrochlorothiazide 12.5 mg Tablet 
Losartan Potassium 50mg + Chlorthalidone 12.5 mg Tablet 
Metoprolol Succinate 25/50 mg (ER) Tablet 
Metoprolol Tartrate 50/100 mg Tablet 
Mirtazapine 15/30/45 mg Tablet 
Nebivolol  2.5/5 mg Tablet 
Nicorandil  5/10/20 mg Tablet 
Nifedipine 20 mg Tablet 
Olmesartan 40 mg  + Hydrochlorothiazide 12.5 mg + Amlodipine Besylate 5 mg Tablet 
Olmesartan Medoxomil 20 mg + Hydrochlorothiazide 12.5 mg Tablet 
Olmesartan Medoxomil 20/ 40 mg Tablet 
Prasugrel 5/10 mg Tablet 
Prazosin Hydrochloride 2/2.5/5 mg Tablet 
Propranolol Hydrochloride 10/40 mg Tablet 
Ramipril  1.25/2.5/5/10 mg Tablet 
Ramipril 2.5 / 5 mg Tablets 
Ramipril 5 mg + Hydrochlorothiazide 12.5 mg Tablet 
Ranolazine(SR) 500 mg Tablet 
Rosuvastatin 10 mg  + Aspirin 75/150 mg Capsule 
Rosuvastatin 10 mg  + Clopidogrel 75 mg  + Aspirin 75 mg Capsule 



 

8 | P a g e  
 

Rosuvastatin 10 mg + Fenofibrate 160 mg Tablet 
Rosuvastatin 20 mg  + Aspirin 75/150 mg Capsule 
Rosuvastatin 20 mg  + Clopidogrel 75 mg  + Aspirin 75 mg Capsule 
Rosuvastatin 5/10/20/40 mg Tablet 
Telmisartan 20 mg + Hydrochlorothiazide 12.5 + Amlodipine Besylate 2.5 mg Tablet 
Telmisartan 20/40/80 mg Tablet 
Telmisartan 40 mg  + Chlorthalidone 12.5 mg Tablet 
Telmisartan 40 mg + Amlodipine 5 mg Tablet 
Telmisartan 40 mg + Cilnidipine 10 mg Tablet 
Telmisartan 40 mg + Hydrochlorothiazide  12.5 mg+ Amlodipine Besylate  5 mg Tablet 
Telmisartan 40 mg + Metoprolol 25/50 mg Tablet 
Telmisartan 40/80 mg + Hydrochlorthiazide 12.5 mg Tablet 
Ticagrelor 60/90 mg Tablet 
Tolvaptan Tablets 15/30 mg  Tablet 
Torsemide 20 mg  + Spironolactone 50 mg Tablet 
Torsemide 5/10/20/40/100 mg Tablet 
Trimetazidine Hydrochloride 20 mg Tablet 
Trimetazidine Hydrochoride 35mg (Modified Release) Tablet  

DIABETIC PRODUCTS 
Canagliflozin 100/300 mg Tablet 
Dapagliflozin 5/10mg Tablet 
Dapagliflozin 5/10mg + Metformin 500/1000mg XR Tablet 
Glibenclamide 5 mg Tablet 
Gliclazide 30/80 mg Tablet 
Gliclazide 60/80 mg + Metformin 500/500 mg Tablet 
Glimepiride 1 mg  + Metformin Hcl 1000 mg   Prolonged release  Tablet 
Glimepiride 1/2 mg + Pioglitazone 15mg + Metformin HCL 500 mg Tablet 
Glimepiride 1/2 mg Tablet 
Glimepiride 2 mg  + Metformin Hcl 1000 mg  Prolonged release Tablet 
Linagliptin 5 mg Tablet 
Metformin 500 mg + Glibenclamide 5 mg Tablet 
Metformin Hcl (SR)-500 mg + Glimepiride-1/2 mg + Voglibose- 0.2/0.3 mg Tablet 
Metformin HCL 500 mg (SR) + Glimepiride 1/2 mg Tablet 
Metformin Hydrochloride 1000 mg (SR) Tablet 
Metformin Hydrochloride 500 mg + Glibenclamide 5 mg Tablet 
Metformin Hydrochloride 500/1000 mg (SR) Tablet 
Nateglinide 60 mg Tablet 
Nateglinide 60/120 mg + Metformin 500 mg (SR) Tablet 
Repaglinide 2 mg Tablet 
Saxagliptin 2.5 mg  + Metformin HCL-500 mg (ER) Tablet 
Saxagliptin 2.5 mg + Metformin HCL-1000 mg (ER) Tablet 
Saxagliptin 2.5/5 mg Tablet 
Saxagliptin 5 mg  + Metformin HCL-1000 mg (ER)  Tablet 
Saxagliptin 5 mg + Metformin HCL-500 mg  (ER) Tablet 
Sitagliptin 50 mg/100mg 
Sitaglipting 50/100+Metformin 500/100mg 
Spironolactone 25/50 Tablet 
Teneligliptin 20mg + Metformin 500/1000 mg (SR) Tablet 
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Teneligliptin 20mg Tablet 
Vildagliptin 50mg + Metformin 500/850/1000 mg Tablet 
Vildagliptin 50mg Tablet 
Voglibose 0.2/0.3 mg + Metformin Hcl (SR) 500 mg Tablet 
Voglibose 0.2/0.3 mg Tablet 
  

ANTIFUNGALS   ANTIFUNGALS 
Acyclovir 400/800 mg (Dispersible) Tablet 
Bosentan 62.5/125 mg Tablet 
Doxycycline 100 mg  + Ambroxol Hcl  7.5 mg (SR) Tablet 
Doxycycline Dispersible-100 mg Tablet 
Fenofibrate 200 mg Tablets 
Fluconazole 50/150/200/400 mg Tablet 
Flunarizine 5/10 mg Tablet 
Griseofulvin 250/500 mg Tablet 
Hydroxyzine 10/25 mg Tablet 
Itraconazole 100/200 mg Capsule 
Ketoconazole 200 mg Tablet 
Methoxsalen 10 /20 mg Tablet 
Terbinafine 125/250/500 mg Tablets 
  

ANTIEMETICS, ANTHELMINTICS, ANTIPROTOZOALS, ANTISPASMODICS 
Albendazole 400 mg & Ivermectin 6 mg Tablet 
Albendazole 400 Mg Tablet 
Baclofen 10/25 mg Tablet 
Cinitapride hydrogen tartrate 1 mg  Tablets 
Dexchlorpheniramine  Maleate   2 mg Tablet 
Dicyclomine Hydrochloride 10 mg Tablet 
Domperidone 10 mg Tablet 
Drotaverine 80 mg + Mefenamic Acid 250 mg Tablet 
Itopride Hydrochloride 50 mg Tablet 
Ivermectin 6/12 mg   Tablet 
Loperamide 2 mg Tablet 
Mebeverine Hydrochloride 135 mg Tablet 
Metoclopramide 10 mg Tablet 
Metronidazole  400 mg Tablet 
Ondansetron 4/8 mg (Orally Disintegrating) Tablet 
Secnidazole  1000 mg Tablet 
Tinidazole 500 mg Tablet 
Trioxsalen  5/10/25/40 mg  Tablet 
  

APHRODISIAC 
Dapoxetine  Hydrochloride 30/60 mg Tablet 
Sildenafil Citrate 50/100/200 mg Tablet 
Tadalafil 20 mg Tablet 
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ANTIPLATELETS 
Acenocoumarol  2/4 mg Tablet 
Rivaroxaban 2.5/10/15/20 mg Tablet 
  

STEROID 
Deflazacort  6 /12/18/24/ 30 mg Tablet 
Methylprednisolone 2/4/8/16 mg Tablet 
  

RHEUMATOID ARTHRITIS 
Apremilast 10/20/30 mg Tablets 
Azathioprine 25 mg Tablets 
Diacerein 50 mg Capsule 
Hydroxychloroquine Sulfate 200/300/400 mg (lupus erythematosus) Tablet 
Methotrexate 2.5/5/7.5/15 mg  (For Rheumatoid arthritis) Tablet 
Prednisolone 5/10/20 mg Tablet 
Sulfasalazine 500/1000 mg  (Delayed release) Tablet  

NEPHROLOGY 
Mycophenolate Mofetil  250/500 mg Tablet 
Sevelamer Carbonate 400/800 mg Tablet 
  

MISCELLANEOUS 
Acetazolamide 250 mg Tablet 
Acetylcysteine  600 mg Tablet 
Acitretin 10/25 mg Capsule 
Betahistine Hydrochloride 8/16/24 mg Tablet 
Bisacodyl   5 mg   (Laxative) Tablet 
Busulfan 20 mg Tablet 
Calcium Pantothenate 50/100/200 mg Tablet 
Caroverine Hydrochloride  20 mg Capsule 
Cyproheptadine 2 mg Tablet 
Dabigatran etexilate 110/150 mg Capsule 
Danazol  50/100/200 mg  Capsule 
Diethylcarbamazine Citrate 150 mg (Filariasis) Tablet 
Disulfiram 250 / 500 mg   (To treat chronic alcoholism) Tablet 
Doxylamine Succinate 10 mg + Pyridoxine HCl 10 mg  + Folic Acid 2.5 mg Tablet 
Enalapril 10 mg Tablet 
Etamsylate  500 mg Tablets 
Febuxostat 40 / 80 mg  (Hyperuricemia) Tablet 
Ivabradine HCl 5mg  Tablets 
Lamivudine 100/150 mg (Antiretroviral ) Tablet 
L-Ornithine L-Aspartate & Silymarin Tablets 
Lumefantrine  240/480 mg + Artemether   40/80 mg Tablet 
Lumefantrine Dispersible 120 mg + Artemether  20 mg Tablet 
Methyldopa 250 mg Tablet 
Methylergometrine 125 mg Tablet 
Metronidazole 500 mg ( Vaginal Tablet ) Tablet 
Midodrine 2.5 mg Tablets 
Modafinil  200 mg Tablets 
Nitrofurantoin 100 mg  Tablets 
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Modafinil  200 mg Tablets 
Pidotimod 400 mg and 800 mg Tablets 
Prulifloxacin 600 mg Tablets 
Pyridostigmine Bromide  10 mg Tablet 
Quetiapine Fumarate 100 mg Tablet 
Rizatriptan  5/10 mg Tablet 
Sacubitril  24 mg + Valsartan  26 mg  Tablet 
Silodosin capsules  4 mg/8 mg  Capsule 
Sorafenib 200 mg Tablet 
Tranexamic acid  250/500 mg Tablets 
Ursodeoxycholic Acid  150/300/450(SR)/600 (SR) Tablet 
Vinpocetine 5 mg Tablets 
  

IMMUNO  SUPPRUSSCENT 
Carbonyl Iron 90mg+Folic Acid 1.5mg+Zinc, B6 3mg & B12 15mg Capsule 
Cyclosporine 25 / 50 / 100 mg Capsule 
Mycophenolate mofetil 250/500 mg Capsule 
Tacrolimus  0.5/1/2/5 mg Capsule 
Tofacitinib  5 mg Tablet 
  

ANTIRETRO VIRAL 
Entecavir  0.5/1 mg Tablet 
Hydroxyurea  500 mg Capsule 
Oseltamivir Phosphate   75 mg Capsule 
Valacyclovir Hcl  500/1000 Tablet 
Valganciclovir Hydrochloride 450 mg Tablet 
  

ANTIMALARIAL 
Mefloquine hydrochloride 250 mg  Tablets 
Artesunate, Sulfadoxine & Pyrimethamine Kit Tablets 
  

HORMONES 
Allylestrenol 5 mg Tablet 
Anastrozole 1 mg Tablets 
Clomifene Citrate   25/50 mg  Tablet 
Cyproterone Acetate  2 mg Tablet 
Cyproterone Acetate 2 mg and Ethinylestradiol   0.035 mg Tablet 
Desogestrel  0.15 mg + Ethinyl Estradiol  0.02/0.03 mg Tablet 
Desogestrel  0.15/0.75 mg Tablet 
Dienogest 2 mg Tablets 
Drospirenone  3 mg + Ethinyl Estradiol  0.02/0.03 mg Tablet 
Dydrogesterone 10 mg Tablet 
Estradiol Valerate   1/2/4/6 mg Tablet 
Kit of Mifepristone  200 mg + Misoprostol 200 mcg  Tablet 
Levonorgestrel  0.09 + Ethinyl Estradiol  0.02/0.03 mg Tablet 
Levonorgestrel  0.75/1.5 mg Tablet 
Medroxyprogesterone Acetate  2.5/5/10 mg Tablets 
Megestrol Acetate  40/80/160 mg Tablet 
Mifepristone  200 mg Tablet 
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Misoprostol 200 mcg Tablet 
Progesterone (SR)  100/200/300/400 mg Tablet 
Stanozolol  2/5/10 mg Tablet 
Tamoxifen  10/20 mg Tablet 
Trifluoperazine HCl   5 mg & Trihexyphenidyl HCl  2 mg Tablet 
  

ANTICOLD 
Aceclofenac  100mg+Paracetamol  325mg + Cetirizine  Dihydrochloride 10 mg + Phenylephrine  HCL  5 
mg  + Caffeine Anhydrous  25 mg Tablet 
Levocetirizine Hydrochloride  5 mg + Phenylephrine Hydrochloride  10 mg  + Paracetamol  325 mg Tablet 
Nimesulide  100 mg  + Paracetamol  325 mg + Phenylephrine HCL 10 mg + Caffeine  25 mg Tablet 
Paracetamol  500 mg + Phenylephrine HCL  5 mg + Caffeine  30 mg  & Diphenhydramine HCL  25 mg  
Tablet 
Paracetamol 325 mg + Phenylephrine 5 mg + Diphenhydramine 25 mg + Caffeine 30 mg Tablet 
Paracetamol 325 mg + Phenylephrine HCl. 5 mg + Guaifenesin  50 mg + Cetirizine Dihydrochloride  5 mg 
+ Ambroxol HCl 15 mg Tablet 
Phenylephrine 5 mg + Paracetamol 325 mg + Chlorpheniramine 5mg + Caffeine 16 mg  Tablets 
  

INJECTION 
Acetylcysteine  200mg/ml Injection 
Alpha Beta Arteether  75 mg Injection 
Amikacin sulphate 100/250/500 mg Injection 
Ascorbic Acid 500 mg Injection 
Citicoline  250 /500 mg  Injection 
Clindamycin Phosphate  150 /300 mg  Injection 
Combipack of Vitamin-C   150 mg + Mecobalamin   2500 mcg + Folic Acid   0.7 mg + Niacinamide   12 
mg Injection 
Dexamethasone 4 mg/ml Injection 
Diclofenac sodium  75 mg  Injection 
Drotaverine 20 mg Injection 
Etamsylate  Injection 
Granisetron Hydrochloride 1 mg  Injection 
Iron Sucrose Injections USP  20 mg Injection 
ketorolac tromethamine  15 mg/ml Injection 
labetalol Hydrochloride 5 mg/ml Injection 
Levetiracetam Injection 
Levosulpiride 12.5mg/ml Injection 
L-Ornithine L-Aspartate 10 gm/10 ml Injection 
Mecobalamin 2500mcg+Folic Acid 0.7mg+Niacinamide 12mg Injection 
Methylcobalamin  2500 mcg + Pyridoxine HCl   100 mg + Niacinamide  100 mg Injection 
Methylcobalamin 1000 mcg + Niacinamide  100 mg + Pyridoxine HCl  100 mg +  D- Panthenol  50 mg  
Injection 
Methylcobalamin 1000 mcg + Pyridoxine HCl 100 mg + Niacinamide  100 mg Injection 
Methylcobalamin 1500 mcg + Pyridoxine Hcl  100 mg + Niacinamide  100 mg Injection 
Methylcobalamin 500 /1500/2500 mcg  Injection 
Methylprednisolone Acetate  40/80 mg  Injection 
Nandrolone Decanoate 25/50/100 mg Injection 
Netilmicin 10/25/50/100 mg/ml  Injection 
Noradrenaline Bitartrate   2mg/ml  Injection 
Ondansetron  2 mg + Ranitidine   25 mg Twin pack Injection 
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Ondansetron  2/8 mg Injection 
Piracetam  200 mg Injection 
Piroxicam  20 mg Injection 
Terlipressin 100 mcg Injection 
Thiamine HCl  100 mg Injection 
Tobramycin Sulphate  80/40 mg  Injection 
Tranexamic Acid 100 mg Injection 
Triamcinolone Acetonide  40 mg Injection 
  

EYE/EAR DROP 
Alcaftadine 0.25% 5 ml Eye Drop 
Azelastine Hydrochloride IP 0.05% 5 ml Nasal Drop 
Azithromycin Dihydrate Eye Drop 1%  5 ml 
Bepotastine Besilate Eq. to Bepotastine 1.5% 5 ml Eye Drop 
Bimatoprost Ophthalmic Solution 0.03%  3ml 
Brimonidine Tartrate Solution 0.15%  5 ml 
Brinzolamide Suspension 1%   5 ml 
Bromfenac Eye Drop   5  ml 
Carboxy Methyl Cellulose Sodium 0.5 % / 1% E/D 10 ml 
Chloramphenicol  0.1% Eye/Ear Drop  5 ml 
Cyclosporine IP 0.05% 5 ml Eye Drop 
Difluprednate 0.05% 5 ml 
Difluprednate 0.05%+ Moxifloxacin 0.5% 5 ml 
Dipivefrine Hydrochloride Eq. to Dipivefrine IP 0.1% 5 ml Eye Drop 
Dorzolamide Hydrochloride IP 2% + Timolol Maleate Eq. to Timolol IP 0.5% 5 ml Eye Drop 
Dorzolamide Hydrochloride IP 2% 5 ml Eye Drop 
Epinastine Hydrochloride IP 0.05% 5 ml Eye Drop 
Fluorometholone 1mg + Neomycin 3.5mg Suspension  5 ml 
Fluorometholone E/D 5 ml 
Flurbiprofen 0.03% +Gatifloxacin 0.3%   5 ml 
Flurbiprofen 0.03% E/D  5 ml 
Gatifloxacin 0.3% with Prednisolone Acetate 1% Eye Drop 10 ml 
Gatifloxacin Ophthalmic Solution 0.3% 5 ml 
Gentamycin 0.3% E/D 10 ml 
HPMC 0.3 % E/D 10 ml 
HPMC 2 % E/D 10 ml 
Hypromellose Ophthalmic Solution 0.3%   5 ml 
Itraconazole BP 1% 5 ml Eye Drop 
Ketorolac Tromethamine 0.5% + Ofloxacin 0.3% E/D 10 ml 
Ketorolac Tromethamine 0.5% + Olopatadine 0.1% E/D  5 ml 
Ketorolac Tromethamine 0.5% E/D 10 ml & 5 ml 
Loteprednol Etabonate Ophthalmic Solution 0.5%  5 ml 
Moxifloxacin 0.5% + Dexamethasone 0.1%E/D  5 ml 
Moxifloxacin 0.5% + Ketorolac 0.5% E/D   5 ml 
Moxifloxacin 0.5% + Loteprednol Etabonate 0.5% 5 ml 
Moxifloxacin 0.5% + Prednisolone 1% E/D  5 ml 
Moxifloxacin 0.5% E/D  5 ml 
Moxifloxacin 0.5% With Bromfenac 0.09%   5 ml 
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Naphazoline 0.05% + HPMC 0.2%+ Boric 3%+ Borax 0.05% + Menthol 0.0025%+Camphor 
0.0025%+BKC 0.02% E/D  10 ml 
Naphazoline 0.05%+HPMC 0.2%+CPM+Boric 3%+Zinc+NaCl E/D 10ml 
Naphazoline 0.1%+CPM 0.01%+Methyl Cellulose 0.1%E/D  10 ml 
Natamycin Sulphate E/D 5 ml 
Nepafenac Ophthalmic Solution 0.1%   5 ml 
Ofloxacin 0.3% + Prednisolone 1% E/D 10 ml 
Ofloxacin 0.3%+dexamethasone 0.01%E/D  10 ml 
Ofloxacin E/D 10 ml 
Olopatadine 0.1% E/D  5 ml 
Paradichlorobenzene 2% + Turpentine 15% + Benzocaine 2.7% + Chlorbutol 5% Ear Drop  10 ml 
Polyvinyl Alcohol 1.4% + Povidone 0.6%+Chlorbutol 0.5% E/D 5ml 
Potassium Iodide 3.3%+ Sodium Chloride 0.83% + Calcium Chloride 1%+Chlorbutol 0.5% E/D 10 ml 
Prednisolone Acetate 1% E/D  5 ml 
Sodium Carboxymethyl Cellulose+N-Acetyl Carnosine+Glycerine 
E/D 10 ml 
Sodium Chloride 0.65% N/D 10 ml 
Sodium Hyaluronate IP 0.1% 5 ml Eye Drop 
Timolol Maleate 0.5% +Brimonidine Tartrate 0.2 % E/D 5 ml 
Timolol Maleate E/D 5 ml 
Tobramycin 0.3% + Dexamethasone 0.1% Eye Drop  5 ml 
Tobramycin 0.3% E/D   5 ml 
Tobramycin 3mg with Loteprednol Etabonate 5mg Suspension 5 ml 
Tobramycin Sulphate 0.3%+ Fluorometholone 0.1% E/D 5 ml 
Tobramycin Sulphate Eq. to Tobramycin USP 0.3% + Loteprednol Etabonate 0.5% 5 ml Eye Drop 
Travoprost Hydrochloride IP  0.004% 5 ml Eye Drop 
Travoprost Hydrochloride IP 0.004% + Timolol Maleate Eq. to Timolol IP 0.5%  5 ml Eye Drop 
Triflurudine IP 1% 5 ml Eye Drop 
Tropicamide 1% E/D 5 ml 
Tropicamide+ Phenylepherine E/D 5 ml 
Voriconazole IP 1 % 5 ml Eye Drop 
Xylometazoline 0.05% / 0.1% N/D 10 ml 
Cyclopentolate E/D 5 ml 
  

DRY POWDER INJECTION 
Aciclovir (Sterile- Lyophilized) IP 500 mg 
Amoxycillin 250/500/1000/2000/3000mg 
Amoxycillin and Sulbactam for Injection 750/1500 mg 
Amoxicillin Injection BP 250/500/1000 mg Injection 
Amoxicillin & Potassium Clavulanate Injection 1.2 gm 
Ampicillin and Cloxacillin 500 mg 
Ampicillin and Cloxacillin 1 gm 
Ampicillin and Sulbactam 1.25 gm 
Ampicillin and Sulbactam 2.5gm 
Amoxycillin &Sulbactam 750 mg 
Ampicillin and Sulbactam 1.5gm 
Anidulafungin 100 mg 
Artesunate 60 / 120 mg 
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Azithromycin Dihydrate Eq. To Anhydrous Azithromycin IP 500 mg 
Aztreonam 250 mg / 500 mg/ 1000 mg 
Caspofungin Acetate Eq. to Caspofungin 50 mg / 70 mg 
Cefepime 250/500/1000 mg 
Cefepime & Sulbactam 1.5 gm 
Cefepime & Sulbactam 3.0 gm 
Cefepime & Tazobactam1.125 gm 
Cefepime & Tazobactam 562.5 gm 
Cefepime & Tazobactam 281.25 gm 
Cefoperazone 1000/2000 mg 
Cefoperazone 250 mg & Sulbactam 125 mg 
Cefoperazone 250/500 mg  & Sulbactam 250/250 mg 
Cefoperazone 500 mg  And Sulbactam 500 mg 
Cefoperazone 1000 mg  And Sulbactam 500 mg 
Cefoperazone 1000mg  And Sulbactam 1000 mg 
Cefoperazone 2000 mg  And Sulbactam 1000 mg 
Cefoperazone 3000 mg Sulbactam 1500 mg 
Cefoperazone 1000 mg  And Tazobactam 125 mg 
Cefoperazone 500 mg And Tazobactam 62.5 mg 
Cefotaxime Sodium 250/500/1000/2000 mg 
Cefotaxime 500/1000 mg and Sulbactam 250/500 gm 
Ceftazidime Pentahydrate 250/500/1000 mg 
Ceftazidime 1000 mg And Tazobactam 125 mg 
Ceftazidime 500 mg And Tazobactam 62.5 mg 
Ceftazidime 500/1000 mg  And Sulbactam 250/500 mg 
Ceftazidime 1000 mg And Tobramycin 120 mg 
Ceftazidime 500 mg And Tobramycin 60 mg 
Ceftiofur 1000 mg 
Ceftriaxone Injection 250/500/1000/2000/3000mg 
Ceftriaxone 100 mg and Sulbactam 500 mg 
Ceftriaxone 250 mg and Sulbactam 125 mg 
Ceftriaxone 500/1000 mg and Sulbactam 250/500 mg 
Ceftriaxone 1000 mg and Tazobactam 125 mg 
Ceftriaxone 500 mg and Tazobactam 62.5 mg 
Ceftriaxone 250 mg and Tazobactam 31.25 mg 
Ceftriaxone 125 mg  and Tazobactam 15.625 mg 
Cefuroxime Sodium 250/750/1500 mg 
Cefuroxime 750/1500 mg & Sulbactam 375/750 mg 
Cerebroprotein Hydrolysate (Sterile-Lyophilized) 2100 mg, Eq. to Nitrogen 60 mg 
Chloramphenicol Sod. Succinate eq. to Chloromphenicol IP 1000 mg 
Co-Amoxiclav Injection 300/600/1200 mg 
Colistimethate IP 1000000 IU /2000000 IU /  3000000 IU / 4500000 IU 
Cloxacillin 250/500 mg 
Doripenem for injection 250/500mg 
Doxycyline Hydrochloride Eq. to Doxycyline IP 100 mg 
Esomeprazole Sod. eq. to Esomeprazole (Sterile-Lyophilized) 40mg 
Glutathione (Sterile- Lyophilized) BP 600 / 1200 mg 
Hydrocortisone Sodium Succinate 100 mg / 200 mg 
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L-alanyl-L-glutamine 20mg Injection 
Methylprednisolone Sodium Succinate  40/125/500/1000 mg 
Micafungin Sodium eq. to Micafungin 50 / 100 mg 
Minocycline Hydrochloride eq. To Minocycline USP 50 / 100 mg 
Meropenem for Injection 250/500/750/1000 mg 
Imipenem and Cilastatin Injection 500/1000mg 
Omeprazole Sod. eq. to Omeprazole (Sterile-Lyophilized) IP 40mg 
Pantoprazole Sodium eq. to Anhydrous Pantoprazole (Sterilized- Lyophilized) IP 40 mg 
Polymyxin B Sulphate Eq. to Polymyxin B USP  5,00,000 IU 
Piperacillin and Tazobactum Injection1.125/2.25/4.5 gm 
Rabeprazole Sodium(Sterile -Lyophilized) IP 20 mg 
Streptokinase IP 1500000 IU 
Teicoplanin (Sterile- Lyophilized) IP 200 mg / 400 mg 
Ticarcillin and Clavulanic Acid 3.1 gm 
Thiopental Sodium IP 500 / 1000 mg 
Tigecycline (Sterile- Lyophilized) USP 50 mg 
Vancomycin Hydrochloride 500 / 1000 mg 
Vancomycin Hydrochloride for Injection 500/1000mg 
Voriconazole (Sterile- Lyophilized) IP 200 mg 
  

COPP 
Acetazolamide 250 mg Tablet 
Atovaquone 250 mg +Proguanil Hcl 100 mg Tablet 
Atracuman 50mg/5ml Injection 
Caffeine 80 mg Tablet 
Candesartan Cilexetil 8 mg Tablet 
Candesartan Cilexetil 16 mg + Hydrochlorthiazide 12.5 mg Tablet 
Carisoprodol 350 mg Tablet 
Carbimazole 5 mg Tablet 
Clofazimine 100 mg Tablet 
Clotrimazole Vaginal 100 mg Tablet 
Cyproheptadine Hydrochloride 4 mg Tablet 
Dolutegravir 500 mg Tablet 
Dopamine 200mg Injection 
Enalapril Maleate 5 mg Tablet 
Escitalopram 10 mg Tablet 
Fluphenazine decanoate Injection 
Hydralazine Hydrochloride 20mg / 1ml Injection 
Hyoscine butyl Bromide 10mg Injection 
Indomethacin 25 mg + Aluminium Hydroxide 100 mg + Paracetamol 325 mg  Tablet 
Lansoprazole 30 mg + Domperidone 10 mg Capsule 
Levodopa 100 mg + Carbidopa 10 mg Tablet 
Metolazone 5 mg Tablet 
Mirtazapine 15/30  mg Tablet 
Nalidixic Acid 500 mg Tablet 
Naloxone Hydrochloride  0.4mg/ml Injection 
Neostigmine 2.5mg Injection 
Nifedipine 20 mg Tablet 
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Paracetamol 325 mg + Meloxicam 15 mg + Domperidone 10 mg + 
Pancuronium Bromide 4mg / 2ml Injection 
Pentoxifylline 400 mg Tablet 
Phenytoin 100mg/2ml Injection 
Pirfenidone 200 mg Tablet 
Proguanil Hydrochloride 100 mg Tablet 
Pyridostigmine Bromide 60 mg Tablet 
Risperidone 2/4 mg Tablet 
Selegiline Hydrochloride 5 mg Tablet 
Sildenafil 100/200mg Tablet 
Sildenafil 100 mg + Dapoxetine 60 mg Tablet 
Sildenafil 100 mg + Dapoxetine 60/100 mg Tablet 
Sildenafil 100 mg + Dapoxetine 60 mg + Diclofenac Sodium 50 mg + Vitamin B6 capsule 
Simvastatin 20 mg Tablet 
Suxamethonium Chloride Injection 100MG / 2ml Injection 
Tadalafil 20 mg Tablet 
Tenfovir Disproxil Fumarate 300 mg Tablet 
Valsartan 160 mg + Hydrochlorthaizide 12.5 mg Tablet 
Vardenafil 40 mg + Dapoxetine 60 mg Tablet 
Quetiapine Fumarate 25 mg Tablet  

NEW APPROVALS 
Allopurinol Tablets I.P  100/300mg 
Ambroxol Hydrochloride 30 mg Tablets 
Amoxycillin 250 mg, Cloxacillin 250 mg , Lactic Acid Bacillus 60 MS & Serratiopeptidase 10 mg Capsules 
Amoxycillin 250mg + Cloxacillin 250 mg + Lactic acid bacillus  1.7 B.S. CapsulesProguanil Hydrochloride 
Tablets I.P 100 mg 
Atorvastatin 10 mg & Clopidogrel 75 mg Capsules 
Baclofen Tablets I.P  20 mg 
Bisoprolol Fumarate 5 mg Tablets 
Bisoprolol Fumarate 10 mg Tablets 
Clomipramine Hydrochloride 25 mg Tablets 
Clomipramine Hydrochloride 50 mg Tablets 
Clomipramine Hydrochloride 75 mg (SR) Tablets 
Clomipramine Hydrochloride Capsules I.P 25 mg 
Clomipramine Hydrochloride 50 mg Capsules 

 


